

## TEST REPORT

Number : WUXH0009592902

Applicant : CHIZHOU KUAILEDATA TOYS CO.,LTD  
MATANG INDUSTRY ZONE, DING QIAO TOWN,  
QINGYANG, CHIZHOU CITY, ANHUI PROVINCE CHINA  
Attn : MR YANG

Date : Jan 13, 2020

### Sample Description:

One (1) Group Of Submitted Sample Said To Be :  
Item Name : Ride On Car.  
Item No. : KL-1666.  
Labelled Age Group : 37-95 Months.  
Packaging Provided By Applicant : Yes(Artwork).  
Goods Exported To : USA, EU.  
Country Of Origin : China.

### Tests Conducted:

As Requested By The Applicant, For Details Refer To Attached Page(s).

Prepared And Checked By:  
For Intertek Testing Services Wuxi Ltd.



Peter Chen  
General Manager



## TEST REPORT

Number : WUXH0009592902

Conclusion:

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Submitted Sample	EN 71-1: 2014+A1: 2018 For Mechanical And Physical Properties	Pass
Submitted Sample	EN 71-2: 2011+A1: 2014 Flammability Test	Pass
Tested Components Of Submitted Sample	EN 71-3: 2019 On Migration Of Certain Elements	Pass
Submitted Sample	EN 62115: 2005+A12: 2015 On Safety Of Electric Toy Excluding Clause Annex Zb, Annex E & Annex ZC	Pass (Subjected To Remarks Enclosed)
Tested Components Of Submitted Sample	Phthalates Content Requirement In Annex XVII Items 51&52 Of The REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 & Amendment Commission Regulation (EU) 2018/2005 (Formerly Known As Directive 2005/84/EC)	Pass
Tested Components Of Submitted Sample	Cadmium Content Requirement In Commission Regulation (EU) No. 494/2011 Of 20 May 2011, (EU) No. 835/2012 Of 18 September 2012 And (EU) No. 2016/217 Of 16 February 2016 Amending Annex XVII Items 23 Of The Reach Regulation (EC) No. 1907/2006	Pass
Tested Components Of Submitted Sample	Azocolourants Content Requirement In Annex XVII Item 43 Of The REACH Regulation (EC) NO. 1907/2006 & Amendment No. 552/2009 And 126/2013 (Formerly Known As Directive 2002/61/EC)	Pass

Prepared And Checked By:  
For Intertek Testing Services Wuxi Ltd.



Peter Chen  
General Manager



## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

### 1 Mechanical and Physical Test

As per European Standard on Safety of toys EN71-1:2014+A1:2018.

Applicant's specified age group for testing: For 37-96 Months.

The submitted samples were undergone the following abuse tests:

Test	Clause	Parameter
Torque test	8.3	0.34 Nm
Tension test	8.4.2.1	90 N
Protective components	8.4.2.3	60 N
Drop test	8.5	850 mm x 5times
Tip over test	8.6	Three times
Impact test	8.7	1 kg
Compression test	8.8	110 N
Flexibility of metallic wires	8.13	70 N

Clause	Testing items	Assessment
4	General requirements	
4.1	Material	P
4.2	Assembly	P
4.3	Flexible plastic sheeting	NA
4.4	Toy bags	NA
4.5	Glass	NA
4.6	Expanding materials	NA
4.7	Edges	P
4.8	Points and metallic wires	P
4.9	Protruding parts	P
4.10	Parts moving against each other	P
4.11	Mouth actuated toys and other toys intended to be put in the mouth	NA
4.12	Balloons	NA
4.13	Cords of toy kites and other flying toys	NA
4.14	Enclosures	NA
4.15	Toys intended to bear the mass of a child	P
4.16	Heavy immobile toys	NA
4.17	Projectile toys	NA
4.18	Aquatic toys and inflatable toys	NA
4.19	Percussion caps specifically designed for use in toys and toys using percussion caps	NA
4.20	Acoustics	P
4.21	Toys containing a non-electrical heat source	NA
4.22	Small balls	NA



## TEST REPORT

Number : WUXH0009592902

### Tests Conducted (As Requested By The Applicant)

Clause	Testing items	Assessment
4.23	Magnets	NA
4.24	Yo-yo balls	NA
4.25	Toys attached to food	NA
4.26	Toy disguise costumes	NA
4.27	Flying toys	NA
5	Toys intended for children under 36 months	
5.1	General requirements	NA
5.2	Soft-filled toys and soft-filled parts of a toy	NA
5.3	Plastic sheeting	NA
5.4	Cords, chains and electrical cables in toys	NA
5.5	Liquid filled toys	NA
5.6	Speed limitation of electrically-driven ride-on toys	NA
5.7	Glass and porcelain	NA
5.8	Shape and size of certain toys	NA
5.9	Toys comprising monofilament fibres	NA
5.10	Small balls	NA
5.11	Play figures	NA
5.12	Hemispheric-shaped toys	NA
5.13	Suction cups	NA
5.14	Straps intended to be worn fully or partially around the neck	NA
5.15	Sledges with cords for pulling	NA
6	Packaging	NA
7	Warnings, markings and instructions for use	
7.1	General	P
7.2	Toys not intended for children under 36 months	P
7.3	Latex balloons	NA
7.4	Aquatic toys	NA
7.5	Functional toys	NA
7.6	Hazardous sharp functional edges and points	NA
7.7	Projectile toys	NA
7.8	Imitation protective masks and helmets	NA
7.9	Toy kites	NA
7.10	Roller skates, inline skates and skateboards and certain other ride-on toys	P
7.11	Toys intended to be strung across a cradle, cot, or perambulator	NA
7.12	Liquid-filled teethers	NA
7.13	Percussion caps specifically designed for use in toys	NA
7.14	Acoustics	NA
7.15	Toy bicycles	NA
7.16	Toys intended to bear the mass of a child	NA



**TEST REPORT**

Number : WUXH0009592902

## Tests Conducted (As Requested By The Applicant)

Clause	Testing items	Assessment
7.17	Toys comprising monofilament fibres	NA
7.18	Toy scooters	NA
7.19	Rocking horses and similar toys	NA
7.20	Magnetic/electrical experimental sets	NA
7.21	Toys with electrical cables exceeding 300 mm in length	NA
7.22	Toys with cords or chains intended for children of 18 months and over but under 36 months	NA
7.23	Toys intended to be attached to a cradle, cot or perambulator	NA
7.24	Sledges with cords for pulling	NA
7.25	Flying toys	NA
7.26	Improvised projectiles	NA

Remark : P = Pass

NA = Not Applicable

Remark : Additional Information According To The Toy Safety Directives 2009/48/EC Requirement. These Information Also Appears As A Note Within The EN71 But Are Not Standard Requirements:

## 1. Marking

The Manufacturer's And Importer's Name, Registered Trade Name Or Registered Trade Mark, The Address And The CE-Marking Shall Be Indicated On The Toy Or, Where That Is Not Possible, On Its Packaging Or In A Document Accompany The Toy. In Addition, Manufacturers Shall Ensure That Their Toys Bear A Type, Batch, Serial Or Model Number Or Other Element Allowing Their Identification, Or Where The Size Or Nature Of The Toy Does Not Allow It, That The Required Information Is Provided On The Packaging Or In A Document Accompanying The Toy.

- Manufacturer's Name Was On The Packaging.
- Manufacturer's Address Was On The Packaging.
- Importer's Name Was Missed.
- Importer's Address Was Missed.
- Product Identification Code Was On The Packaging.
- CE-Marking Was On The Packaging.

Date Sample Received: Dec 09, 2019 &amp; Jan 02, 2020

Testing Period: Dec 09, 2019 To Jan 02, 2020



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

2 Flammability Test

As Per European Standard On Safety Of Toys EN71-2:2011+A1: 2014

<u>Clause</u>	<u>Testing Items</u>	<u>Assessment</u>
4.1	General	P
4.2	Toys To Be Worn On The Head	NA
4.3	Toy Disguise Costumes And Toys Intended To Be Worn By A Child In Play	NA
4.4	Toys Intended To Be Entered By A Child	NA
4.5	Soft Filled Toys	NA

Remark : P = Pass                      NA = Not Applicable

Date Sample Received: Dec 09, 2019 & Jan 02, 2020

Testing Period: Dec 09, 2019 To Jan 02, 2020

---



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

3 19 Toxic Elements Migration Test

(A) Test Result

As per EN 71-3:2019 and followed by Inductively Coupled Plasma Atomic Emission Spectrometry, Inductively Coupled Argon Mass Spectrometry, Ion Chromatography- Inductively Coupled Plasma-Mass Spectrometry, and Gas Chromatographic - Mass Spectrometry.

Category (III): Scraped-off toy material

<u>Element</u>	<u>Result (mg/kg)</u>						<u>Limit (mg/kg)</u>
	(1)	(2)	(3)	(4)	(5)	(6)	
Aluminium (Al)	< 300	< 300	< 300	7382	< 300	< 300	70000
Antimony (Sb)	< 10	< 10	< 10	< 10	< 10	< 10	560
Arsenic (As)	< 10	< 10	< 10	< 10	< 10	< 10	47
Barium (Ba)	< 10	< 10	< 10	14	< 10	< 10	18750
Boron (B)	< 50	< 50	< 50	< 50	< 50	< 50	15000
Cadmium (Cd)	< 5	< 5	< 5	< 5	< 5	< 5	17
Chromium (III) (Cr III) <sup>++</sup>	< 10	< 10	< 10	< 10	< 10	< 10	460
Chromium (VI) (Cr VI) <sup>++</sup>	< 0.025	< 0.025	< 0.025	< 0.025#	< 0.025	< 0.025	0.053 <sup>®</sup>
Cobalt (Co)	< 10	< 10	< 10	< 10	< 10	< 10	130
Copper (Cu)	< 10	< 10	< 10	< 10	< 10	< 10	7700
Lead (Pb)	< 10	< 10	< 10	< 10	< 10	< 10	23
Manganese (Mn)	< 10	< 10	< 10	< 10	< 10	< 10	15000
Mercury (Hg)	< 10	< 10	< 10	< 10	< 10	< 10	94
Nickel (Ni)	< 10	< 10	< 10	< 10	< 10	< 10	930
Selenium (Se)	< 10	< 10	< 10	< 10	< 10	< 10	460
Strontium (Sr)	< 100	< 100	< 100	< 100	< 100	< 100	56000
Tin (Sn)	< 10	< 10	< 10	< 10	< 10	< 10	180000
Organic tin <sup>++</sup>	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	12
Zinc (Zn)	< 100	< 100	< 100	< 100	< 100	< 100	46000



## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Element	Result (mg/kg)						Limit (mg/kg)
	(7)	(8)	(9)	(10)	(11)	(12)	
Aluminium (Al)	< 300	< 300	< 300	< 300	< 300	< 300	70000
Antimony (Sb)	< 10	< 10	< 10	< 10	< 10	< 10	560
Arsenic (As)	< 10	< 10	< 10	< 10	< 10	< 10	47
Barium (Ba)	< 10	< 10	< 10	< 10	< 10	< 10	18750
Boron (B)	< 50	< 50	< 50	< 50	< 50	< 50	15000
Cadmium (Cd)	< 5	< 5	< 5	< 5	< 5	< 5	17
Chromium (III) (Cr III) <sup>++</sup>	< 10	< 10	< 10	< 10	< 10	< 10	460
Chromium (VI) (Cr VI) <sup>++</sup>	< 0.025#	< 0.025	< 0.025	< 0.025	< 0.025	< 0.025	0.053 <sup>⊙</sup>
Cobalt (Co)	< 10	< 10	< 10	< 10	< 10	< 10	130
Copper (Cu)	< 10	< 10	< 10	< 10	< 10	< 10	7700
Lead (Pb)	< 10	< 10	< 10	< 10	< 10	< 10	23
Manganese (Mn)	< 10	< 10	< 10	< 10	< 10	< 10	15000
Mercury (Hg)	< 10	< 10	< 10	< 10	< 10	< 10	94
Nickel (Ni)	< 10	< 10	< 10	< 10	< 10	< 10	930
Selenium (Se)	< 10	< 10	< 10	< 10	< 10	< 10	460
Strontium (Sr)	< 100	< 100	< 100	< 100	< 100	< 100	56000
Tin (Sn)	< 10	< 10	< 10	< 10	< 10	< 10	180000
Organic tin <sup>++</sup>	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	12
Zinc (Zn)	< 100	< 100	< 100	< 100	< 100	< 100	46000

Element	Result (mg/kg)						Limit (mg/kg)
	(13)	(14)	(15)	(16)	(17)	(18)	
Aluminium (Al)	< 300	< 300	< 300	< 300	< 300	< 300	70000
Antimony (Sb)	< 10	< 10	< 10	< 10	< 10	< 10	560
Arsenic (As)	< 10	< 10	< 10	< 10	< 10	< 10	47
Barium (Ba)	< 10	< 10	< 10	< 10	< 10	< 10	18750
Boron (B)	< 50	< 50	< 50	< 50	< 50	< 50	15000
Cadmium (Cd)	< 5	< 5	< 5	< 5	< 5	< 5	17
Chromium (III) (Cr III) <sup>++</sup>	< 10	< 10	< 10	< 10	< 10	< 10	460
Chromium (VI) (Cr VI) <sup>++</sup>	< 0.025#	< 0.025	< 0.025	< 0.025	< 0.025#	< 0.025	0.053 <sup>⊙</sup>
Cobalt (Co)	< 10	< 10	< 10	< 10	< 10	< 10	130
Copper (Cu)	< 10	< 10	< 10	< 10	< 10	< 10	7700
Lead (Pb)	< 10	< 10	< 10	< 10	< 10	< 10	23
Manganese (Mn)	< 10	< 10	< 10	< 10	< 10	< 10	15000
Mercury (Hg)	< 10	< 10	< 10	< 10	< 10	< 10	94
Nickel (Ni)	< 10	< 10	< 10	< 10	< 10	< 10	930
Selenium (Se)	< 10	< 10	< 10	< 10	< 10	< 10	460
Strontium (Sr)	< 100	< 100	< 100	< 100	< 100	< 100	56000
Tin (Sn)	< 10	< 10	< 10	< 10	< 10	< 10	180000
Organic tin <sup>++</sup>	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	12
Zinc (Zn)	< 100	< 100	< 100	< 100	3159	< 100	46000





## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Element	Result (mg/kg)						Limit (mg/kg)
	(19)	(20)	(21)	(22)	(23)	(24)	
Aluminium (Al)	< 300	< 300	< 300	< 300	< 300	< 300	70000
Antimony (Sb)	< 10	< 10	< 10	< 10	< 10	< 10	560
Arsenic (As)	< 10	< 10	< 10	< 10	< 10	< 10	47
Barium (Ba)	< 10	< 10	< 10	< 10	< 10	< 10	18750
Boron (B)	< 50	< 50	< 50	< 50	< 50	< 50	15000
Cadmium (Cd)	< 5	< 5	< 5	< 5	< 5	< 5	17
Chromium (III) (Cr III) ++	< 10	< 10	< 10	< 10	< 10	< 10	460
Chromium (VI) (Cr VI) ++	< 0.025	< 0.025	< 0.025	< 0.025	< 0.025	< 0.025	0.053 <sup>⊙</sup>
Cobalt (Co)	< 10	< 10	< 10	< 10	< 10	< 10	130
Copper (Cu)	< 10	< 10	< 10	< 10	< 10	11	7700
Lead (Pb)	< 10	< 10	< 10	< 10	< 10	< 10	23
Manganese (Mn)	< 10	< 10	< 10	< 10	< 10	< 10	15000
Mercury (Hg)	< 10	< 10	< 10	< 10	< 10	< 10	94
Nickel (Ni)	< 10	< 10	< 10	< 10	< 10	< 10	930
Selenium (Se)	< 10	< 10	< 10	< 10	< 10	< 10	460
Strontium (Sr)	< 100	< 100	< 100	< 100	< 100	< 100	56000
Tin (Sn)	< 10	< 10	< 10	< 10	< 10	< 10	180000
Organic tin ++	< 3.0 <sup>Δ</sup>	< 3.0	< 3.0	< 3.0	< 3.0	< 3.0	12
Zinc (Zn)	248	< 100	< 100	< 100	< 100	< 100	46000

Remark: mg/kg = Milligram Per Kilogram

++ = Unless the test results were marked with "#" or "Δ", Chromium (III) & Chromium (VI) and Organic tin contents were not directly determined and were derived from migration results of total chromium and tin respectively.

- Organic tin test result was expressed as tributyl tin.
- Unless specified, test results of Chromium (III), Chromium (VI) and Organic tin were derived from migration results of total chromium and tin respectively.
- Migration of Chromium (III) = Migration of total Chromium – Migration of Chromium(VI), when performed confirmation test for Chromium (VI)

# = Confirmation of Chromium (VI) test was performed on the tested component. And the reported value of migration of Chromium (III) = migration value of total Chromium – migration value of Chromium(VI).

Δ = Confirmation test was performed on the tested component. The reported value was calculated by summation of the migration values of Methyl tin, Dimethyltin, Dibutyl tin, Tributyl tin, Tetrabutyl tin, n-Octyl tin, Di-n-octyl tin, Di-n-propyl tin, Diphenyl tin, Monobutyl tin and Triphenyl tin. Other Organic tin compounds may be also be present in sample as stated in EN71-3:2019.

⊙ = The new chromium (VI) migration limit [0.053mg/kg for Category (III)] was quoted from directive (EU) 2018/725 amending 2009/48/EC effective from 18 November 2019.



## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Tested Components: See Component List In The Last Section Of This Report.

### (B) Categories Of Various Toy Materials

Category I: Dry, Brittle, Powder Like Or Pliable

Solid Toy Material From Which Powder-Like Material Is Released During Playing And Semi-Solid Materials That May Also Leave Residues On The Hands During Play. The Material Can Be Ingested. Contamination Of The Hands With The Material May Contribute To The Oral Exposure Of The Material. (E.G. The Cores Of Colouring Pencils, Chalk, Crayons, Modelling Clays And Plaster).

Category II: Liquid Or Sticky

Fluid Or Viscous Toy Material, Which Can Be Ingested Or To Which Dermal Exposure May Occur During Playing. (E.G. Liquid Paints, Finger Paints, Liquid Ink In Pens, Glue Sticks, Slimes, Bubble Solution).

Category III: Scraped-Off

Solid Toy Material With Or Without A Coating, Which Can Be Ingested As A Result Of Biting, Tooth Scraping, Sucking Or Licking. (E.G. Coatings, Lacquers, Plastics, Paper, Textiles, Glass, Ceramic, Metallic, Wooden, Bone , Leather And Other Materials).

Date Sample Received : Dec 09, 2019

Testing Period : Dec 09, 2019 To Dec 27, 2019

---



## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

### 4 Safety of electric Toys

As per European standard EN62115:2005+A12:2015 on safety of electric toys .

Applicant's specified age group for testing : For 37-96 Months.

Power source: Remote: 3 V, LR 03 size x 2 pcs,  
: Vehicle:12 V, 4.5 Ah, Lead-acid rechargeable battery x 1pc (Non- Replaceable)

Charger: type : Input 220-240V A.C. Output 12 V D.C. (Provided)  
model : FLH480608

Electric Operated Function :Battery powered sound, LED light, motion.

<u>Clause</u>	<u>Testing Items</u>	<u>Assessment</u>
1	Scope	--
2	Normative references	--
3	Definitions	--
4	General requirement	--
5.13	Battery polarity reversed	P
6	Criteria for reduced testing	--
7	Marking and instructions	P
8	Power input	NA
9	Heating and abnormal operation	P
		See Remark(1)
10	Electric strength at operating temperature	P
11	Moisture resistance	P
12	Electric strength at room temperature	P
13	Mechanical strength	P
14	Construction	P
15	Protection of cords and wires	P
16	Components	P
		See Remark ( 2 )
17	Screws and connections	P
18	Creepage distances and clearances	P
19	Resistance to heat and fire	P
20	Radiation, toxicity and similar hazards	See Remark ( 3 )
P = Pass		NA = Not applicable



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Remark :

- (1) As Request By The Applicant, The Annex ZB Circuit Influence From Electromagnetic Phenomena (EMP) Was Not Assessed.
- (2) Applicant Need To Ensure That The Components Specified In Clause 16.1& 16.4 Comply With Relevant IEC Safety Standards And Meet The National Deviation Of The Importing Countries.
- (3) This Test Only Covers The Essential Safety Requirements Concerning Electrical Properties On The Safety Of Toys And In Order To Comply With EN62115:2005+A12:2015, Electrical Toys Shall Not Emit Harmful Radiation Or Present A Toxic Or Similar Hazard Due To Their Operation In Normal Use And Shall Comply Class 1 Accordance With IEC 60825-1 Or EN 60825-1 For The Lasers And Light Emitting Diodes (LEDs). Toys With An Integrated Field Source Generating EMF Shall Comply With EN 62233.

Date Sample Received: Dec 09, 2019 & Jan 02, 2020

Testing Period: Dec 09, 2019 To Jan 02, 2020

5 Phthalate Content

With reference to ISO 8124-6: 2018 method A or C, by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

I. Annex XVII Item 51

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(1+2+3)	(4)	(5+6)	(Max.)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	-
Diethyl hexyl phthalate (DEHP)	117-81-7	ND	ND	ND	-
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	-
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	-
Sum of DBP,DEHP,BBP and DIBP	--	ND	ND	ND	0.1

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(7)	(8+9+10)	(11+12)	(Max.)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	-
Diethyl hexyl phthalate (DEHP)	117-81-7	ND	ND	ND	-
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	-
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	-
Sum of DBP,DEHP,BBP and DIBP	--	ND	ND	ND	0.1



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(13+14+15)	(16)	(17)	(Max.)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	-
Diethyl hexyl phthalate (DEHP)	117-81-7	ND	ND	ND	-
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	-
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	-
Sum of DBP,DEHP,BBP and DIBP	--	ND	ND	ND	0.1

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(18+19)	(20+21+22)	(23+24)	(Max.)
Dibutyl phthalate (DBP)	84-74-2	ND	ND	ND	-
Diethyl hexyl phthalate (DEHP)	117-81-7	ND	ND	ND	-
Benzyl butyl phthalate (BBP)	85-68-7	ND	ND	ND	-
Diisobutyl phthalate (DIBP)	84-69-5	ND	ND	ND	-
Sum of DBP,DEHP,BBP and DIBP	--	ND	ND	ND	0.1

The above limit was quoted according to Annex XVII Item 51 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 & Amendment Commission Regulation (EU) 2018/2005 for phthalate content in articles.

For toys and childcare articles, DIBP limit was quoted from Commission Regulation (EU) 2018/2005 effective from 7 July 2020.

For non-toys and non-childcare articles, DBP, DEHP, BBP, DIBP limit was quoted from Commission Regulation (EU) 2018/2005 effective from 7 July 2020.

**II. Annex XVII Item 52**

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(1+2+3)	(4)	(5+6)	(Max.)
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	-
Diisononyl phthalate (DINP)	28553-12-0/ 68515-48-0	ND	ND	ND	-
Diisodecyl phthalate (DIDP)	26761-40-0/ 68515-49-1	ND	ND	ND	-
Sum of DINP, DNOP and DIDP	--	ND	ND	ND	0.1



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(7)	(8+9+10)	(11+12)	(Max.)
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	-
Diisononyl phthalate (DINP)	28553-12-0/ 68515-48-0	ND	ND	ND	-
Diisodecyl phthalate (DIDP)	26761-40-0/ 68515-49-1	ND	ND	ND	-
Sum of DINP, DNOP and DIDP	--	ND	ND	ND	0.1

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(13+14+15)	(16)	(17)	(Max.)
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	-
Diisononyl phthalate (DINP)	28553-12-0/ 68515-48-0	ND	ND	ND	-
Diisodecyl phthalate (DIDP)	26761-40-0/ 68515-49-1	ND	ND	ND	-
Sum of DINP, DNOP and DIDP	--	ND	ND	ND	0.1

Tested Compound	CAS No.	Result (%w/w)			Limit (%w/w)
		(18+19)	(20+21+22)	(23+24)	(Max.)
Di-n-octyl phthalate (DnOP)	117-84-0	ND	ND	ND	-
Diisononyl phthalate (DINP)	28553-12-0/ 68515-48-0	ND	ND	ND	-
Diisodecyl phthalate (DIDP)	26761-40-0/ 68515-49-1	ND	ND	ND	-
Sum of DINP, DNOP and DIDP	--	ND	ND	ND	0.1

The above limit was quoted according to Annex XVII Item 52 of the REACH Regulation (EC) No. 1907/2006 & Amendment No. 552/2009 for phthalate content in toys and childcare articles.

Remark: Detection Limit = 0.01%(w/w)  
ND = Not Detected

@ = As Requested By The Applicant, The Surface Coatings Were Tested With The Substrate For Phthalate Test. With The Consideration Of The Dilution Factor, The Testing Result May Not Represent The Result Of The Individual Coatings And Substrate.

Tested Components: See Component List In The Last Section Of This Report.

Date Sample Received: Dec 09, 2019 & Jan 08, 2020

Testing Period: Dec 09, 2019 To Jan 09, 2020



## TEST REPORT

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

### 6 Cadmium (Cd) Content

With reference to methods EN 1122 (Method B)/ IEC 62321:2008/ ISO 11885:2007, acid digestion method was used and total Cadmium content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u>	<u>Result in %</u>
(1+2+3)	ND
(4)	ND
(5+6)	ND
(7)	ND
(8+9+10)	ND
(11+12)	ND
(13+14+15)	ND
(16)	ND
(17)	ND
(18+19)	ND
(20+21+22)	ND
(23+24)	ND

Requirement:	
Category	Limit (%)
Paints with codes [3208] and [3209]	0.01
Paints with codes [3208] [3209] with a zinc content exceeding 10 % by weight of the paint	0.1
Painted article	0.1
Plastic	0.01
Metal parts of jewellery & hair accessories	0.01

Remark: ND = Not Detected (<0.0005%)

Tested Components: See Component List In The Last Section Of This Report.

Date Sample Received : Dec 09, 2019

Testing Period : Dec 09, 2019 To Dec 27, 2019



**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

7 Detection Of Amines Derived From Azocolourants And Azodyes:

By Gas Chromatographic - Mass Spectrometric (GC-MS) And High Performance Liquid Chromatographic (HPLC) Analysis.

Test Method : EN 14362-1 : 2012 For Textile Material

	<u>Forbidden</u>	<u>Cas No.</u>	<u>Result</u> (25)
1.	4-Aminodiphenyl	92-67-1	N
2.	Benzidine	92-87-5	N
3.	4-Chloro-o-Toluidine	95-69-2	N
4.	2-Naphthylamine	91-59-8	N
5.	o-Aminoazotoluene	97-56-3	N
6.	2-Amino-4-Nitrotoluene	99-55-8	N
7.	p-Chloroaniline	106-47-8	N
8.	2,4-Diaminoanisole	615-05-4	N
9.	4,4'-Diaminodiphenylmethane	101-77-9	N
10.	3,3'-Dichlorobenzidine	91-94-1	N
11.	3,3'-Dimethoxybenzidine	119-90-4	N
12.	3,3'-Dimethylbenzidine	119-93-7	N
13.	3,3'-Dimethyl-4,4'diaminodiphenylmethane	838-88-0	N
14.	p-Cresidine	120-71-8	N
15.	4,4'-Methylene-Bis(2-Chloroaniline)	101-14-4	N
16.	4,4'-Oxydianiline	101-80-4	N
17.	4,4'-Thiodianiline	139-65-1	N
18.	o-Toluidine	95-53-4	N
19.	2,4-Toluylenediamine	95-80-7	N
20.	2,4,5-Trimethylaniline	137-17-7	N
21.	o-Anisidine	90-04-0	N
22.	p-Aminoazobenzene	60-09-3	N

Remark : N = Not Detected

Detection Limit = 5 ppm

Requirement = 30 ppm (Max.)

ppm = Parts Per Million = mg/kg

Tested Components: See Component List In The Last Section Of This Report.

Date Sample Received : Dec 09, 2019

Testing Period : Dec 09, 2019 To Dec 27, 2019





**TEST REPORT**

Number : WUXH0009592902

Tests Conducted (As Requested By The Applicant)

Photo



## TEST REPORT

Number : WUXH0009592902

### Tests Conducted (As Requested By The Applicant)

#### Components List:

- (1) White Plastic(Body).
- (2) Black Transparent Plastic(Front Window).
- (3) Black Plastic(Front Fence).
- (4) Grey Coating On Plastic(Front Fence,Wheel).
- (5) Transparent Plastic(Front Light).
- (6) Red Transparent Plastic(Tail Light).
- (7) Red Transparent Plastic With White Coating(Button).
- (8) Black Plastic(Steering Wheel).
- (9) Black Plastic(Door Lock).
- (10) Black Plastic(Seat).
- (11) Black Plastic(Accelerator Pedal).
- (12) Black Plastic(Wheel).
- (13) Black Soft Plastic(Wheel Antiskid Part).
- (14) White Soft Plastic(Wire).
- (15) Black Soft Plastic(Wire).
- (16) Silver Soft Plastic Sticker(Tail).
- (17) Silver Metal(Chassis).
- (18) Black Plastic Soft Plastic(Wire Protect).
- (19) Transparent Soft Plastic(Wire Protect).
- (20) Red Soft Plastic(Wire).
- (21) Yellow Soft Plastic(Wire).
- (22) Green Soft Plastic(Wire).
- (23) Brown Soft Plastic(Wire).
- (24) Blue Soft Plastic(Wire).
- (25) Black Woven Fabric(Safety Belt).

---

End of Report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*This report shall not be reproduced except in full, without written approval of the laboratory*

